I&lﬂﬂl Certificate of @nalg}sis and Tests

JOUR ORDER 0276765 - 02 . * HEAT & PIECE 851204-64 07/07/11
SOLD TO: ROLLED ALLOYS - CANADA SHIP TO: ROLLED: ALLOYS
2283 ARGENTIA ROAD, UNIT 6 6810 RUE ERNESY CORMIER
00000 LAVAL  QC B&C 275 00000
-------------------------------- YOUR ORDER & DATE ---=-===-==-e-ccscocmcscmcmesos
12330 7/05/11 »
e ceemmesmmbanmemancas ITEM DESCRIPTION ====m====-====-c=s==m=cammo=omco-
HEAZ & PIECE 851204 - 64 :
WELGHT 903"
PINISH 1200
GRADE 316L__ / 316 UNS-$31603 / UNS-331600
DIMENSIONS 375 X 96.000 X 264.000 CT
cemeememmmamoesmscessosasmann_—n SPECIFICATIONS =--==s=--=-=cssssecmeemacecacaos
¥+ WPG IN NEW CASTLE, IN, USA D, SuaBS INPORTED FROM BRITAIN
AMS 5507F WITH nmxmbns PR OANS 5524L WITH EXCEPTIONS
ASTN A240-11A ASMESA240 g¥ ASTH A480-11A ASNESA480.10ED
ROLLED ALLOYS SPECS 3161/316 NAFTA CTRY ORIGIN= SLAB CTRY
HEE?S EU ELECTRICAL ROHS LIST HEAT/PCE/SIZE O INVCE
NO GRIPPER MARKS NO WELD
ASTH A262-02A PRACTICE A NS A263-021 PRACTICE B

PLATES & TEST PCS SOLUTION ANNEALED @ 1900 DEGREES FAHRENHEIT MININUM.

THEK WATER COOLED OR RAFIDLY COOLED BY AIR

!Rlll FROM MERCURY CONTAKMINATION AT CURRENT DETECTION LIHI'!S JAN 3 92012
HOT ROLLED, ANNEALRD & PICKLED (HRAP)

nnnnn O oh e T D G A G W W W O W mlw’ & cm mrs

HARDNESS 80
GRAIN sm 6 5

YIELD S ; 46156

TENSILE s'mmm PSI) 86940 7

BEMD 10N % ’Q.C.I.

INTERGRANULAR N.D.

Kx.oxcmon ¢ IK 298 56.5¢

OF AREA % £8.0 :

B B bt CHEMICAL COMPOSITION -

CARBON ¢ 015 v

NANGANESE (MW 1.57 7,

PHOSPHORUS (P -033 7

SULEUR s 001 Cemﬁ

SILICON SI 37 2 §

CHROMI 'Y ou HT#

NICKEL NI m os z Q

Egawr 83

NOL¥ MO 2,01/, TRACER® 2408326 Sect. 1

NITROGEK N .04

coLUNBIUM  (CB .014 3

TITANIUM I .009 S
ALUMINUY AL .007 ST O PR L IR B I
TIH su .006 \,« . H bt a0 . . o LT e N ¢ -
TANTALUM Ta .006 .,,

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MNADE AND TESTED IN
ACCORDANCE WITH THE LISTED SPECIFICATION(S) AND THAT THE RESULTS OF ALL

TESTS ARE ACCEPTABLE.

JAMES DOUBMAN,QUALITY ASSURANCE MANAGER
CERTIFICATE IN CONFORMANCE WITH EN10204-95 3.1.B/EN10204-2004 3.1

S.&w

Seainises Pinte, ne.
PO, Box
New Cmthe, Indizne 47362
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oo Outoku'mpu Stainless Plate, Inc.

| n&l‘la& Certificate of Analpsis and Tests

OUR ORDER 0278367 - 01 HEAT & PIECE 853095-1a4  12/28/11
SOLD TO: ROLLED ALLOYS SHIP TO: ROLLED ALLOYS INC
. P 0 BOX 310 9818 EAST HARDY ROAD
N PH: 713-691-4967
TEMPERANCE MI 48182 HOUSTON TX 77093

-------------------------------- YOUR ORDER & DATE ========-==============-=-"===""

-------------------------------- ITEM DESCRIPTION ---===------=-===-==============c
HEAT & PIECE 853095 - 1A :
WEIGHT 11109

FINISH 1
E 3i6L / 31 UNS-S531603 QAUNS-SSIGOO
) EXACT

GRAD 6
DIMENSIONS  5.000 X 72.000 X 106.000
femmemememmmmmmsemmmsoeT oo SPECIFICATIONS =-=---=-=--======e-=======-===="

*%% MFG IN NEW CASTLE, IN, USa FROM SLABS IMPORTED FROM BRITAIN
AMS 5507F WITH EXCEPTIONS AMS 5524L WITH EXCEPTIONS
ASTM A240-11A ASMESA240-11ED ASTM A480-11A ASMESA480 11ED
ROLLED ALLOYS SPECS 316L/316 NAFTA CTRY ORIGIN= SLAB CTRY
MEETS EU ELECTRICAL ROHS LIST HEAT/PCE/SIZE ON INVCE
NO GRIPPER MARKS NO|WELD REPAIRS
ASTM A262-02& PRACTICE A ) ASFM A262-02A PRACTICE E

i
PLATES & TEST PCS SOLUTION ANNEALE @ 1900 DEGREES FAHRENHEIT MINIMUM.
THEN WATER COOLED OR RAPIDLY COOLED BY AIR
FREE FROM MERCURY CONTAMINATION AT CURRENT DETECTION LIMITS
HOT ROLLED, ANNEALED & PICKLED (HRAP) )

————————————————————————————— MECHANICAL § OTHER TESTS --------==----==-=-="""""""

§§R§?§E§§Z§RBW 90 3 Certifica%'oio Mge;iz%— Per ASME
YIELD STRENGTH (PSI) 52722 7 | ut#__ 855 O
TENSILE STRENGTH éP 1 87810 | ualifics to all rgguirgmgnts of
e e S IR e~ Sefsrel o
REDUCTION OF AREA % 64.1 Seot. II_| O Editiow L] Addends
------------------------------- CHEMICAL COMPOSITION --=-=-=====m-======m=o=-===="
CARBON c 017 SO
b, (B R Alye puslnghsirancs << G5
SULEUR s L0017 olied Alloys Quality Assurance.
SILLCON ST 133> A
CHROMIUM CR) 16.33~ g
NICKEL NI) 10.11.
COBALT co .22 L
COPPER cy L4 AL,
OLY M .03~ I

NITROGEN N 087 ' WO #Y9R% EIEN,
COLUMBIUM  (CB) .024 | HEAT* 353@55 ¥
R G T e

N . ‘ l ! ¢
M 08 LU L
TANT : 2531 : |

P.O. #NY3L-T83

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN
ACCORDANCE WITH THE LISTED SPECIFICATION(S) AND THAT THE RESULTS OF ALL

TESTS ARE ACCEPTABLE. !
|

JAMES DOUBMAN,QUALITY ASSURANCE MANAGER
CERTIFICATE IN CONFORMANCE WITH EN10204-95 3.1.B/EN10204-2004 3.1

Runpu Stainless Plate, inc.
PO. Box 370

!
i
]
|
|
New Castle, Indiana 47362 {

s



: Outokumpu Stainiless Plate, Inc.

AU Certiticate of @nalpsis and Tests -

OUR ORDER 0277284 - 03 HEAT & PIECE 852286-1A 10/17/11
SOLD TO: ROLLED ALLOYS SHIP TO: ROLLED ALLOYS INC
P O BOX 310 9818 EAST HARDY ROAD
PH:713-691-4967
TEMPERANCE MI 48182 HOUSTON TX 77093
-------------------------------- YOUR ORDER & DATE -============-====c==ss--cozmu-
J16811 8/17/11 TAG# 3003-5699-00-1
-------------------------------- ITEM DESCRIPTION -=-=-===-==--==s==cmccmmoemmman
HEAT & PIECE 852286 - 1A
WEIGHT 0108
FINISH I
GRADE 316L_ / 316 UNS-$31603 / UNS-S31600
DIMENSIONS  4.500° X 72.000 X 107.000  EKACT
-------------------------------- SPECIFICATIONS ====-====-======ccmomooooaenaan
*%% MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITAIN
AMS 5507F WITH EXCEPTIONS AMS 5524L WITH EXCEPTIONS
ASTM A240-11A ASME SA240-10E ASTM A480-11A ASMESA480 10ED
ROLLED ALLOYS SPECS 316L/316 NAFTA CTRY ORIGIN= SLAB CTRY
MEETS EU ELECTRICAL ROKS LIST HEAT/PCE/SIZE ON INVCE
NO GRIPPER MARKS NO WELD REPA
ASTM A262-02A PRACTICE A ASTM A262-02A PRACTICE E

PLATES & TEST PCS SOLUTION ANNEALED @ 1900 DEGREES FAHRENHEIT MINIMUM.
THEN WATER COOLED OR RAPIDLY COOLED BY AIR

FREE FROM MERCURY CONTAMINATION AT CURRENT DETECTION LIMITS

HOT ROLLED, ANNEALED & PICKLED (HRAP)

m = e m e MECHANICAL & OTHER TESTS --------==-====c--smm-o=oo-
HARDNESS HRBW 80

GRAIN SIZE 3 _ Certificajion of Mategjal - Per ASME
YIELD STRENGTH _(PSI) 40339 - . HT# § a.é L
TENSILE STRENGTH (PSI 78900 ~ ’ Ties to all

INTERGRANULAR CORROSIO OK , g&% “*%“{237“‘52
ELONGATION % IN 2" 56.3 7 3 (& per
REDUCTION OF AREA I 65.7 . Sect.II_|'© Edition U Addends

------------------------------- CHEMICAL COMPOSITION --~e--e_—-‘----~—-—~—--——----

CARBON C .017
MANGANESE  (MN 1. ’aollod Alioys Quality Assurance 7 0
L kot
SILICON ST ‘aa. Approved{ U 8
e R R
COBALT co ‘15~ Date 10:-20:0° [wo. s B
S SRS | OB TBIBE
e R P (11T I

. i ; ! t
SR DR s

' P.O. # Nl 3 y
TIN SKN .008 ,
TANTALUN TA .002 6’? &5 YQ\

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN
ACCORDANCE WITH THE LISTED SPECIFICATION(S) AND THAT THE REZSULTS OF ALL
TESTS ARE ACCEPTABLE.

JAMES DOUBMAN,QUALITY ASSURANCE MANAGER

CERTIFICATE IN CONFORMANCE WITH EN10204-S5 3.1.B/EN10204-2004 3.1

Rodnpu Staimiess Plate, inc.
PO. Box 370
New Castle, indiana 47362
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MATERIAL TEST REPORT .

‘ om: North American Stainless Page : 1
)i}. 6870 Highway 42 East Heat /Lot : 65Y2 :
Ghent , KY410459615 TIN : 0265Y2B

/

Sold To: INTEGRIS METALS, LTD. Ship To: 43 CENTURY DRIVE
161 THE WEST MALL AMBRIDGE
ETOBICOKE , ON M9C 4Vs8 PA15003

Vendor Information

Cust PO #: 104134 Cust PO DT: 05/20/05

Specifications

STAINLESS STEEL COIL, COLD ROLLED, ANNEALED AND PICKLED.
ASTMA240/043,480/043.,666/03,ASMTESA240/OC,SA480/04,SA566/04
QOS766D-A X MG PERM, AMSSS507P/AMS5524K X MRK&FINISH/
CORROSION: ASTM A262/02aB;180Bend-OK
Buyer Part: 74486436

316/316L 2B .12 IN 60 IN 817.9 FT
Countxry of Origin: UNITED STATES

e

) Mechanical Tests
vol L o voN L o
Yield Strength - 0.2% Offset 44.83 ¢ KSI F TRANSV
Tensile Strength (UTS) 87.49“ KXSI F TRANSV
Rockwell B 82 F TRANSV
Pct Uniform Elongation 2"/50mm 48.96 s PCT P TRANSV
Rockwell B 81 T TRANSV

. Chemical Composition
- 7’

c Carbon-Pct .019 CR Chromium-Pct 16.695

CU Copper-Pct .431 /, MN Manganese-Pct 1.603 “

MO Molybdenum-Pct 2.128 N Nitrogen-Pct L0447

NI Nickel-Pct # 10.151 P  Phosphorus-Pct .029 »

S Sulfur-Pct .000 # SI Silicon-Pct .303
Comments

i W.0. 4 YR A~
g¥;jfnizfg?¥ﬂri - Per ASMRB M.L. & (3 ;)js
ue, ¥
?5 ij to “@“gf%’i’gt\w THK. #< | >
Sect. I Edition g Addends P.O. # B'&Eg —lt SLUl




MATERIAL TEST REPORT

fom: North American Stainless Page : 2
) )Y 6870 Highway 42 East Heat/Lot : 65Y2
/// Ghent , KY410459615 TIN : 0265Y2B

Material free from mercury contamination. No weld repairs.
EN 10204 3.1.B QQS8763F Cond A

MINIMUM SOLUTION ANNEAL TEMPERATURE 13950 F.

- MELTED & Manufactured in the USA

QQs766D Amd 3 cond A, AMSS507B exc. 2B fin

NO weld repairs.

This document certifies the material has been tested in
accordance with applicable specifications described herein
and has met those requirements.

QA by ERIC HESS 04/28/2005

Miscellaneous Data

Control #: 35DR9S08 Date: 07/24/05
S.0. Number :435 511525 2
316L/316 S8 SHEET 2B FIN Customer P.0O.: B604-110411

.120 X 60 X 120

The Chemical Analysis and Mechanical Test
data was received via EDI from the above
mentioned vendor.

INTEGRIS METALS, LID.



ESAB CANADA ¥4 Eog ’261/91

/

T~

INSPECTION CERTIFICATE

In accordanca with BN 10204 - 3.1

Date: 2008-11-24 Certificate number:  BC21445652 rav. ¢
Qur ordar Your order;
Our reference; Your referance:
Customsr number: NA Your fax numben
Customer order date: Your e-mail:
Involca address Recalver of cer{ficate Delivary address
NA
DELIVERED PRODUCT CHEMICAL ANALYSIS
Brand. ESAB
Description: OK Tigrod 316L 1/16x39.4 11ib Wire/strip
item number: 163016R15A Auxiliary:
Lot number: V8125205370
Quanthy: Cc 001%
Si 0.40%
CLASSIFICATIONS Mn  1.5%
ENISO 14343 W19125L P 0.02%
SFAAWSASS  ER3IGL Csr %’éogf,/y
- ol 7O
Wetkstoffnummer  ~1.4430 M 118
Mo 2.5%
Cu 0.1%
N 0.04%
Forrite FN 8
COMMENTS

Product supplied under a QA Programme fulfilling the EN ISO 9001 standard.
This certificate is produced electronloally and is valid without signature,
Ploasa rafer any queries to!

ESAB Group Canada, Inc, §010 Tomken Road, CA-MISBISSAUGA, Ontarle, LET 1X9

o ——
Josef Mysak Quality Manager
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